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-SAM_,PLE{-ESCR_ZEPT-IQN-_ Clients Ref: ” plain Weave!' ... -
CLo L W oo vhite woven fabric - basket weave - .
- Noms: - 100% -polyester A
Approx: 205g/m2. ..

:AS;1530.2—1993‘_ - ‘Tegt for Flamability of'Materials" : : _
DATE TESTED: - - Flammability Index: 2 ! Range’ 07 = 100 for most material

19/02/2007 R _ Length' ~ width .~

' _ Spread~Factord'Range:074 40 - - Lo 0

" Heat- Pactoxr: Rahge 0 = upward P R T

T : Tovlnl " pength: .- Width
: Maximumiheight'(d}‘mean'f BRI B U O S _
ST T e 14,4 0188 L%

‘Time (t). s mean js,._-N/A.':’{jN[AQ'.Lls- :

LR b F e w/A . N/A &

Heat -{&) - cocoomean .0 200 o 1.7 L degC min

s Lo - No of-speaimensitéstéd~ : TR -8 '

_These test resultsﬁrelate—Ohlyfta%ﬁhéfbéhaViOur”ofﬁthe

; felate only to the beha e test specimens of the .. i
the particular: conditions of the: test, .and they:are not ¢ L. Sy

-~ material under

~ intended to be the.gele ‘eriterien:for ‘acgessing the potential:fire -
“hagard of the material ‘in use . - SIS TR oR TR TR E TS I K

@ Australian Wool Testing Authority Ltd A This Laboratory is accredited by the National Associaticn of Testing Authorities, Australia, for:

Copyilght - Al Rights fleserved NATA Chemical Testing of Toxtlles & Retated Products H Accreditation No. 983
-Mechanical Testing of Textles & Related Products : Accreditation No. 985
-Heat & Temperature Measurament : Accreditation No. 1356

The tests reported harein have been performed in accordance with its terms of accredtation, Samples, and
ihelr identifying descriptions have been provided by the client unigss otherwise siale WTA Ltd makes no
warranty, Implied or otherwlee, as to the source of the tested samples. The abe 75 tast resuitg relate only Lo the
sample o samples tested, This docurmnent shall not be reproduced sxceH T full and shall e rendered void if
amended or altersd. This document, the names AWTA Toxtile Tesfing and AWTA Ltgf may bo used in
advertising providing the content and format of the advettisement hiye been approvegy in acivance hy the
Managing Director of AWTA L. 7
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TEST REPORT
CLEENT 3 7 5 '*”;*;*t;r]ﬁ;{,,;4 TEST ITMBER ¢ 7-491477-BW

DATE T 1870472000
ORDER NUMBER + 55311

ASAMPLE DESCRTPTION  CLIENTS REF: LINEN OPHOLSTERY :
LINEN LODZ COMMERCIAL WOVEW UPHGLSTRRY FABRIC
COLOUR: PATTERNED (BEIGE, PURPLE)
ApPpROX THICKMESS: 1mm
END UBEy UPHQLATERY

THUESE RESULTS MUST BE COMSTDERED TN CONTUNCHION
WITH THE COMMENTS ON THF FOLLOWING PAGE(5)

MADERIAL SPECIFICATION BROVIDED By CLIENT:
NOMIWAL GﬁMEGEI'PIQH: Faty PR BOLYESTERA48% PULYESTER
NOMINAL MA881 240g/n8 :

Aa/mzh SIMULSANESTS DETERMINATION OF TANITARILITY, FPLAME
YRG0, - 1599 . PROPAGNTION, HEAT RELFASE AND SMOKE RELEARSE.
RESULTS: _ _ MEAN STRANDARD ERRCOR
IGNTTION TIME : 10.2% min, 0,08
FLAME PROPAGATION TIME - NEL & NIL
HERT RELEABE IMTHGRAL S T /2 2.9
SMOKE RELEASE, LOG D -, 8460 _ . DE4AL
ORTLCAL DENSITY, D : f..A434  Jm
NUMBER OF SFHCLMENS LGNETBELR: 6
NUMBER OF SPRCTMENS TERTED: 5
REGULATORY IEWLPARTELTY INOLEX ia RANGE 0-20
TNDICER SpEkan OF FLAME TROEY fi RANGE 0-10
: HENT BVOLVED INDEX 1 RANGE 0-10
& RAMNGE 0-19

SMUOKE DEVELOFED ITNHEX

COMMENT S
THESE RESOLTH ONLY ABPPLY TO THE SPECIMEN MOUNTED, AN DESCRIBED IN THLS REFORT,
THE REBULDY OF THLIE PIRE TRAT MAY DE USED TO TITAWCTLY ASSESS FIRE HAZARD,

BUT TT SHOULD BE RECOGNIZED THAT A SINGLE T8 METHOD WILL NOT PROVIDE A FULL
ASSREEMENT OF FIRE KAZARD UNDER ALL FTRE CONDITIONS.
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TEST REPORT

CLIENT 0 0o . - ‘ TEST NUMBER 1 T-491477-8N
- ST OATE T 1870473000
T OHRDER NUMBER : 5511

HY BEACTION OF THIN UNSURPORTED FLEXTWLE MATFRIALS TO FLAME
IMPINGEMENT CAN BE ASSESSED IN ACCOKDANUE WITH a3 1530.2, :
WHERE WMATPERIALE OF THTCOKNESS LRSS TUAN Smm THAT ARE SUFFICTHENTLY
FLEXIBLE TO BE BENT BY HAND AROUND A MANDREL OF 2o DIAMETER

R LESS ARE SUBIECTED T tHE CEH1 DESCRIBED HERALN, THEY SHOULD
ALAD WE SURTHOTED O THE TRAET THN A9 1840 2. '

EACH TEST SPECIMEN HAD AN UNATTACHED RACKING OF 4. 5mm THICK
FIBRE REINFORCED CEMENT BOARRD.

LACH TRET SPECIMEN WAR MERTRAINED 0N THE EXPOFR0 FACE BY A LAVER

OF GALVANISED WELDED SQUARE MESH MADE FROM WIRE OF NOMINAL DIAMETER
0. 8w AND NOMINAL SPAGING 12mm IN BOPH DTRWQTIONS AND SECURELY PIXED
o A DACKING DOBRR AT FOUR POINTE EACH L00mnm PROM ANUE CENTRE OF THE
SAMPLE AND THE ASSEMBLY CLAMPED TH FOUR PLACES. '

T3 ALLOW ?R‘.E-E.MQVEMBN‘I‘ OF SAMPLE DURING TESTING ALL CORNERS
WERE FOLDED AWAY FROM THE CLAMEBS. .

MR GPRCOTMANE MRLTED AND PLOWED AWAY FROM THE AREA OF WAKIMUM HEAT
DURING THE TEST., DUE TO THIS PHENOMENA, IT 9HOULD RE RECOGNIEZD
THAT THIS TESY KESULT MAY NOT BE & TRUE (NDIUATLON OF THE PRODUCT " 5
FIRE HAZARD PROPERPIES.
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